W

Q “l“,ll/’ .
S %, - R EAE]
MA e=wi CNAS

% S TESTING
,// 7~ N
180001283476 ZIMN v CNAS L0230

5

W kS
TEST REPORT

BETC-HC1-2022-00671

Name of Product LEKCO Fireproof Veneer Board
Client Pro-Magnes (Shanghai) Construction Technology Co., Ltd
Test Category Commission Testing

iR P O[IRAE

CABR TESTING CENTER CO,,LTD
[ 2R 38 51 T 72 i 240 1040 I oh ol

Natlonal Center for Quality Inspection & Test of Bullding Engineering 2022 0 037 08

Jiseet el
':'F !75?'4 :;
I
E r .| o

goobod oo



https://v3.camscanner.com/user/download

= 10
CE

~r
=
NOT

1
111

I'—I dlinl

LIRETABRM RIMEEE" RABMAETLR.

The test report is invalid without stamping Testing and Inspection Seal or Official Seal.
METLER. F HEEFTH.

The test report is invalid without signatures of the person for chief test, verification and approval.

3. A WRBTTRL

The test report is invalid if altered.

4. BIAPOS eI TR LSRR,

The entrusted test report is only responsible for the samples or the temporal state of the test project.
5. XN ES AR, EFREREZ BE+T AR RRTNEARHE.

Different opinions about the test report should be reported to our company within 15 days from.the
date of receiving the report.
6. WA EHRETH . EXNEFMERMBALS WNLEEE" HATENEBC AR
HBETE.

The partial duplication of the report is invalid. Our company does not undertake the corresponding
legal responsibility if the full text of the report is duplicated without stamping Testing and Inspection Seal
or Official Seal. _

7. AMERBHERGER, TRER, FRESSRRTEERM, HEXEHFTT K.

If the entrusted information, the project description, the product information, etc. is provided by the

client become the reference document of the report, the client is responsible for its authenticity.
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ADD.: No.30 East Rd. North 3 Ring, Beijing, China

i (Tel) : 010-84281338 010-64517787

FRUFELIE: 010-64517830

{f£E (PFax) : 010-84288515

HRBLZRTS (Post code) : 100013 .
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NATIONAL CENTER FOR QUALITY INSPECTION & TEST OF BUILDING ENGINEERING
Commission No. :2022-003794

No. of Report:BETC-HC1-2022-00671 Page 1 of 2
Client Pro-Magnes (Shanghai) Construction Technology Co., Ltd
ADD. |- NO. HC1-2022-00671
Name LEKCO Fireproof Veneer Board State Normal
Sample
Brand | ------ Type/Model 8mm
Manufacturer ' YAKCO New Materials (JiangSu) Co., Ltd
Date of delivery 2022-07-07 Quantity 1 Group
Name of engineering | ------
Ttem Formaldehyde, TVOC Place | North 3rd Ring Lab
Steel ruler . Aneroid barometer -
UV-visible spectrophotometer - Gas
Test . v
——— Chromatograph. Glass Rotameter. 1 cubic Date | 2022-07-07~07-24

meter high temperature VOC environmental
chamber. Portable Atmospheric (Constant
Flow) Sampler

H) 571-2010 Technical requirement for environmental labeling
products-Wood based panels and finishing products

GB/T 17657-2013 Test methods of evaluating the properties of wood-based
panels and surface decorated wood-based panels

GB/T 39600-2021 Formaldehyde emission grading for wood-based panel and

finishing products
HJ 571-2010  Technical requirement for environmental labeling
products-Wood based panels and finishing products

Test based on

Criteria based on

Conclusion

— 7

The amount of formaldehyde release of the sample meets the technical indicators of Eo in Table 1 of .
GB/T 39600-2021 Formaldehyde emission grading for wood-based panel and finishing products. They
release rate of total volatile organic compounds (tvoc) meets the technical indicators of 5.3.1 in the HJ
571-2010 Technical requirememt for environmental labeling products - Wood based panels and finishing
products.

(There is no text below this page)

Remark | The explanation of this report is up to the r }J S‘\\plppzn Qinese.
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CABR TESTING CENTER CO.,LTD
NATIONAL CENTER FOR QUALITY INSPECTION & TEST OF BUILDING ENGINEERING

No. of Report :BETC-HC1-2022-00671 Page 2 of 2
R Standard Technical Testing | Single
t S ]
I LR basis indicators results | evaluation
T Volatile organic
1 e od e HJ 571-2010 <0.5 1 Conformity
compound, mg/ (m" *h)
<0.124 E
. GB/T 17657-2013 l
2 | Formaldehyde/ (mg/m’) < 0.034 E
| d GB 18580-2017 L] & ’
<0.025 Ew
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Remarks

The explanation of this report is up to the relevant copy in Chinese.
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